СМЕ

Clinical effectiveness of pneumococcal vaccine Meta-analysis

Brian G. Hutchison, MD, MSC, CCFP Andrew D. Oxman, MD, MSC Harry S. Shannon, PHD Stephen Lloyd, MD, MSC Christopher A. Altmayer Kurien Thomas, MD, MSC

ABSTRACT

OBJECTIVE To determine the clinical effectiveness of pneumococcal vaccine.

DATA SOURCES Computerized searches of MEDLINE, EMBASE, and SCISEARCH databases were performed, reference lists of retrieved articles were reviewed, and first authors of published studies were contacted.

STUDY SELECTION Studies of use of pneumococcal vaccines in adults were included if the study design was a randomized or quasi-randomized controlled trial and at least one of the following clinical outcomes was reported: vaccine-type systemic pneumococcal infection, systemic pneumococcal infection, vaccine-type pneumococcal pneumonia, non-vaccine-type pneumococcal pneumonia.

SYNTHESIS Study quality was assessed and descriptive information concerning the study populations, interventions, and outcome measurements was extracted for 13 trials involving more than 65000 patients. Estimates of vaccine efficacy, based on a meta-analysis of randomized and quasi-randomized trials, were determined for clinical outcomes.

CONCLUSIONS Vaccination with pneumococcal polysaccharide vaccine can be expected to reduce the risk of systemic infection due to pneumococcal types included in the vaccine by 83% and systemic infection due to all pneumococci by 73%. We found no evidence that the vaccine was less efficacious for the elderly, institutionalized people, or those with chronic disease.

RÉSUMÉ

OBJECTIF Déterminer l'efficacité clinique du vaccin antipneumococcique.

SOURCES DES DONNÉES Des recensions par ordinateur ont été réalisées dans les bases de données MEDLINE, EMBASE et SCISEARCH, les listes de références des articles extraits ont été analysées et on a communiqué avec le premier auteur des études publiées.

SÉLECTION DES ÉTUDES Pour être incluses, les études sur le recours au vaccin antipneumococcique chez les adultes devait être conçues sous forme d'essai contrôlé aléatoire ou quasi-aléatoire et au moins une des issues cliniques rapportées devaient être au nombre des suivantes: une infection systémique à pneumocoques du type du vaccin; une infection systémique à pneumocoques; une pneumonie à pneumocoques du type du vaccin.

SYNTHÈSE La qualité des études a fait l'objet d'une évaluation. Des renseignements descriptifs concernant les populations étudiées, les interventions et la mesure des résultats ont été extraits de 13 études portant sur plus de 65 000 patients. Une estimation de l'efficacité du vaccin, fondée sur une méta-analyse des études aléa-toires et quasi-aléatoires, a été faite en fonction des issues cliniques.

CONCLUSIONS On peut s'attendre à ce que le vaccin polysaccharide antipneumococcique réduise de 83% le risque d'infection systémique due aux types de pneumocoques que comporte le vaccin et de 73% le risque d'infection systémique causée par tous les types de pneumocoques. Aucune donnée probante n'a été relevée à l'effet que le vaccin serait moins efficace chez les personnes âgées ou en établissement, ou les malades chroniques.

This article has been peer reviewed. Cet article a fait l'objet d'une évaluation externe. Can Fam Physician 1999;45:2381-2393.

C M E Clinical effectiveness of pneumococcal vaccine

ncertainty about the usefulness of pneumococcal vaccine is reflected in the low levels of vaccine use, the discrepant conclusions of review articles, and conflicting recommendations from authoritative bodies regarding its use. The 1995 United States Behavioral Risk Factor Surveillance System revealed that 35.6% of people older than 65 years had ever received pneumococcal vaccine.¹ This is a substantial increase from 1993 when coverage was 28.7%.² This level of vaccination contrasts, however, with a US national health objective to increase pneumococcal vaccination levels to at least 60% among noninstitutionalized, high-risk populations by the year 2000.³

In 1996, the Centre d'épidémiologie d'intervention du Québec conducted a survey to determine the level of pneumococcal vaccine coverage among all noninstitutionalized people 18 years or older residing in Quebec.⁴ Self-reported vaccination coverage levels were 1.2% (95% confidence interval [CI] 0.5 to 1.9) for the whole population, 1.8% (95% CI 0.0 to 3.8) for people 65 years or older, and 1.9% (95% CI 0.0 to 3.9) for people aged 18 to 64 years with high-risk conditions. Coverage in Canada also appears low based on pneumococcal vaccine distribution data from 1980 to 1993. Distribution levels in Canada were less than eight doses per 10 000 population each year from 1980 to 1989 and increased to 10 to 12 doses per 10000 population annually from 1990 to 1993.⁵

Among authors of recent editorials, review articles, and policy statements on the subject, there is a distinct lack of consensus regarding vaccine efficacy, disease incidence, cost effectiveness, and appropriateness of immunizing specific target populations.⁶⁻²² Given this background of uncertainty and disagreement regarding the evidence, we undertook a systematic overview of randomized and quasi-randomized (a method of group assignment,

Dr Hutchison teaches in the Department of Family Medicine, the Department of Clinical Epidemiology and Biostatistics, and the Centre for Health Economics and Policy Analysis at McMaster University in Hamilton, Ont. Dr Oxman is on staff in the Department of Health Services Research at the National Institute of Public Health in Oslo, Norway. Dr Shannon teaches and Mr Altmayer is a student in the Department of Clinical Epidemiology and Biostatistics at McMaster University. Dr Lloyd teaches in the Department of Family Medicine at McMaster University. Dr Thomas teaches in the Clinical Epidemiology Unit at the Christian Medical College and Hospital in Vellore, India. such as alternation or allocation based on odd-even birth dates or identification numbers, that falls short of strict randomization) clinical trials of pneumococcal vaccine effectiveness to provide quantitative summary measures of vaccine efficacy.

Method

Data sources. We searched MEDLINE for reports of primary research published from January 1966 to November 1996. *Index Medicus* was searched manually back to 1938, 2 years before publication of the earliest trial of which we are aware. EMBASE and SCISEARCH were also searched, and the reference lists of all retrieved articles were reviewed. To ensure that all relevant literature was obtained, we wrote to first authors of clinical studies of pneumococcal vaccine effectiveness and to organizations producing immunization guidelines and asked them to identify any other published or unpublished data of which they were aware.

The computer searches and reference lists of all the retrieved articles were reviewed by two of the investigators for studies of clinical effectiveness. Complete texts of all potentially relevant articles were obtained and reviewed by B.G.H. and S.L. using the following inclusion criteria: the target population was adults; the intervention was a pneumococcal (Streptococcus pneumoniae) vaccine; at least one clinical outcome was reported; and the study design was a randomized controlled trial or a prospective cohort or case-control study. We report here on randomized or quasi-randomized controlled studies in which one or more of the following clinical outcomes was assessed: vaccine-type systemic pneumococcal infection, systemic pneumococcal infection, vaccine-type pneumococcal pneumonia, pneumococcal pneumonia, and non-vaccine-type pneumococcal pneumonia.

We chose to focus on pneumococcal disease outcomes because they provide a more sensitive and accurate measure of vaccine effectiveness than nonspecific outcomes, such as clinically or radiologically diagnosed pneumonia, which involve dilution of any protective effect of the vaccine by the presence of an unknown number of cases of non-pneumococcal disease. We included the outcome non-vaccinetype pneumococcal pneumonia to assess the possibility that a reduction in pneumococcal infections due to vaccine serotypes might be offset by an increase in infections due to serotypes not included in the vaccine.

Table 1.	Methodologic criteria for	prospective
studies		

ALLOCATIO	N
***	Random
**	Quasi-random (ie, alternate)
FOLLOW U	P
**	Active
*	Passive
?	Cannot tell
COMPLETE	NESS OF FOLLOW UP
***	≥90%
**	≥80% and <90%
*	<80%
?	Cannot tell
OUTCOME	ASSESSMENT
***	* Blinded or all-cause mortality
***	Death or illness with isolation of <i>S pneumoniae</i> from normally sterile tissues or body fluids without blinding, or radiologically confirmed pneumonia without blinding
**	Hospitalization with respiratory illness or clinical illness associated with isolation of <i>S pneumoniae</i> without blinding
*	Clinical illness with no blinding
BLINDING	OF PROVIDERS AND SUBJECTS
***	Placebo controlled with blinding of providers and subjects
**	Blinding of subjects only or providers only
*	No blinding
?	Cannot tell

Study selection. The methodologic rigour of each study included was assessed using the criteria shown in **Table 1**. The methodologic quality of each study was independently appraised by three investigators. Disagreements among reviewers regarding assessments of study quality were resolved by consensus.

Age and other characteristics of the study populations, type of vaccine, and raw data on the incidence of clinical outcomes were extracted independently from each study by two investigators. For studies where outcomes were not reported as proportions, rates were used. In the few cases where this occurred, the duration of follow up was short enough that few patients would have experienced more than one episode of disease. Therefore, little, if any, difference would be expected between reported rates and the proportion of patients who experienced one or more events.

Analysis. Common odds ratios (OR) were estimated for each outcome using exact methods with EGRET Statistical Software (prerelease version, Statistics in Epidemiology Research Corp, Seattle, Wash, 1989). In some circumstances, the data set was too large for this procedure and the package was used to calculate an asymptotic (large-sample) combined OR. For both methods, a 95% CI was estimated and the homogeneity of the individual studies' ORs was examined. Statistically significant heterogeneity (P<.05) indicates a low probability that differences in results among individual studies are due to chance alone.

When results of studies were statistically significantly heterogeneous for an outcome, logistic regression (using EGRET) was used to test for possible sources of variability in the results. In these analyses, possible explanatory variables were dichotomized, and the following factors were considered: whether the study was a randomized controlled trial, whether the vaccine was ≥ 12 valent, and whether subjects were exclusively elderly, chronically ill, or institutionalized. Interactions with vaccination status were assessed. A significance level of 5% was used in these analyses.

Although ORs are not identical to relative risks, they provide a good approximation when outcomes are comparatively rare, as in this study. Odds ratios, which are common in meta-analyses, have desirable statistical properties when combining results across studies.²³ In this study, they represent the ratio of the odds of a clinical outcome occurring in those vaccinated with the odds of a clinical outcome occurring in those not vaccinated. Therefore, an OR of less than 1.0 represents beneficial treatment. We treat the OR as equivalent to relative risk in our presentation of results. Relative risk reductions, which are commonly reported measures of dichotomous treatment effects, are also presented as a complement of the ORs.

Our evaluation of study quality was not used to weight studies during aggregation of data. Studies were weighted according to their size, with larger studies receiving more weight. Recognizing that lack of blinding might introduce bias, we conducted a sensitivity analysis in which we excluded the three unblinded trials, thereby assigning zero weight to these trials, to determine if inclusion of these studies had an important effect on overall results.

Clinical effectiveness of pneumococcal vaccine

Synthesis

The MEDLINE search yielded more than 1000 citations; we retrieved more than 250 articles. Among these, 45 reports of 37 independent studies were identified. Twenty independent studies reported in 20 papers referred to adult populations.²⁴⁻⁴³ These included 15 prospective studies published between 1945 and 1987,²⁴⁻³⁹ one unpublished prospective study (personal communication from P. Helena Mäkelä), and four case-control studies.⁴⁰⁻⁴³ Thirteen were randomized or quasi-randomized controlled studies in which one or more of the five clinical outcomes of interest were assessed.^{24-33,25-39}

Descriptive details regarding these 13 studies are presented in **Table 2**, ^{2433,35-39} and our methodologic assessment of the studies is summarized in **Table 3**. ^{2432,35-39} Only one of these studies fully met all our methodologic criteria.³⁶ Eleven were randomized trials. The method of allocating patients to vaccine or control groups was mixed (non-random and quasirandom)^{24,25} or quasi-random²⁶ in the other two studies. For more than half the studies, we could not ascertain how complete follow up had been or whether subjects had been actively followed up or investigators had relied on routinely collected data. Main results are summarized in **Table 4**, and results for each clinical outcome are presented in **Tables 5** to **9**.

Systemic pneumococcal disease. Four studies contributed data on systemic infection (positive culture of $blood^{24,25,28\cdot31}$ or any normally sterile body fluid³⁹) due to pneumococcal types included in the vaccine (**Table 5**^{24,25,28\cdot31,39}). The common OR derived from results of all four studies was 0.17 (95% CI 0.09 to 0.31), a risk reduction of 83%.

Six studies assessed systemic infection caused by any pneumococcus, vaccine-type or non-vaccine-type (**Table 6**^{24,25,27,36-39}). The common OR derived from all six prospective studies was 0.27 (95% CI 0.13 to 0.49), showing a reduction in risk of systemic pneumococcal infection of 73% with use of pneumococcal vaccine.

Pneumococcal pneumonia. Nine studies contributed data on pneumonia (diagnosed either clinically or radiologically) associated with growth of vaccine-type pneumococci from blood or, more commonly, respiratory secretions (**Table 7**^{24-26,28-33,37,39}). In all but one study,³⁹ pneumococcal vaccination was associated with a reduction in vaccine-type pneumonia, with ORs ranging from 0.08 to 0.85. In six studies, the reduction was statistically significant. Differences in results across studies were greater than would be expected by chance alone (P<.0001). Seven studies assessed pneumococcal pneumonia (defined as clinically or radiologically diagnosed pneumonia associated with growth of pneumococci, either vaccine-type or non-vaccine-type, from blood or respiratory secretions or, in one study,³⁷ with pneumococcal antigen in the urine) as an outcome (**Table 8**^{2426,33,35-37,39}). In three of these studies^{2426,37} the reduction in pneumococcal pneumonia was statistically significant with ORs ranging from 0.24 to 0.69. Heterogeneity of study results was significant (*P*<.0001).

Non–vaccine-type pneumococcal infection. Five studies contributed data on pneumonia caused by non–vaccine-type pneumococci (**Table 9**^{24-26,33,37,39}). In four of the five studies, the observed effect of pneumococcal vaccine on non–vaccine-type pneumonia was not statistically significant, with ORs ranging from 0.40 to 1.13.^{26,33,37,39} In Kaufman's cohort quasi-random study^{24,25} among institutionalized, mainly elderly subjects, using vaccines containing either two or three pneumococcal serotypes, there was a statistically significant reduction in pneumonia caused by non–vaccine-type pneumococci, with an OR of 0.44 (95% CI 0.27 to 0.68). Heterogeneity of results across the five studies was greater than would be expected by chance (P=.036).

Special populations

Elderly people: Seven of the 13 studies included in this overview had substantial numbers of elderly subiects.24,25,33,35-39 Two of the four studies contributing data on vaccine-type systemic pneumococcal infection^{24,25,39} and five of the six studies in which systemic pneumococcal infection was reported as an outcome^{24,25,36-39} had study populations that were substantially or exclusively elderly. Therefore, the overall common ORs for vaccine-type systemic pneumococcal infection (common OR 0.17, 95% CI 0.09 to 0.31) and systemic pneumococcal infection (common OR 0.27, 95% CI 0.13 to 0.51) can be assumed to apply to the elderly. Four studies providing data on vaccine-type pneumococcal pneumonia^{24,25,33,37,39} and six studies reporting pneumococcal pneumonia as an outcome^{24,25,33,35-37,39} had mostly or exclusively elderly subjects. In stepwise logistic regression analysis, there was no significant interaction between vaccination and presence or absence of exclusively elderly or near-elderly study populations for these outcomes.

Chronically ill people: Three studies had populations composed entirely of people with chronic illness,^{35,36,38} and two additional studies^{37,39} included substantial numbers of chronically ill subjects (27% in one case³⁷ and at least 69% in the other³⁹). Only one of

cluded	
.ŭ	
Studies	
ų	
Table	

								·					5	ITCOME MEASURI	S	
	COUNTRY	DATA							₽ <u>₽</u>	URATION OF LOW UP (MC	6	VACCINE-TYPE CVCTEMIC	2001	VACOME-TVPE	-	
FIRST AUTHOR	WHERE STUDY CONDUCTED	COLLECTION	DESIGN	SAMPLE SIZE	LIVING	CHRONIC DISEASE	% OF ELDERLY VAC	CINE VALIBICE	NON	HIGH	MEAN	NEUMOCOCCAL	PNEUMOCOCCAL	PNEUMOOKAL	PNEUMOCOCCAL PNEUMONIA	PNEUMOCOCCAL PNEUMONIA
Kaufman ^{24,25} (1947)	SU	1937-1943 G	QCT/NCT*	10 903	SNI	NR	79% > 60 y	2,3	NR	NR	18	×	×	×	×	×
MacLeod et al ^æ (1945)	NS	1944-1945	QCT	17 035	OCL	NO	0	4	NR	7	NR			×	×	×
Riley et al ²⁷ (1977)	ŊŊ	NR	RCT	5373	сом	NO	NR	14	16	16	16		×			
Austrian et al (a) ^{28,29} (1975-1976)	ΥS	1972-1974	RCT	4497	OCL	ON	0	9	6	NR	NR	×		×		
Austrian et al (b) ²⁸³¹ (1975-1977)	SA	1974-1976	RCT	4495†	OCL	MIX	0	13	NR	NR	NR	×		×		
Smit et al $(a)^{32}$ (1977)	SA	1973-1975	RCT	3019	OCL	NO	0	9	11	15	NR			×		
Smit et al $(b)^{32}$ (1978)	SA	1974-1976	RCT	1675	OCL	NO	0	12	0.1	19	NR			×		
Austrian (c) ³³ (1980)	SN	1974-1976	RCT	13 690	сом	NO	32% > 65 y	12	21	33	NR			×	×	×
Davis et al ³⁵ (1988)	SN	1978-1982	RCT	103	сом	YES	(mean 63 y)	14	1	48	32		•		×	
Klastersky et al ^{ss} (1986)	BE	NR	RCT	47	сом	YES	(mean 61 y)	17	NR	NR	NR		×		×	
Gaillat et a^{37} (1985)	FR	1980-1982	RCT	1686	INS	MIX	100% >55 y	14	24	24	24		×	×	×	×
Leech et al ³⁸ (1987)	CA	1981-1983	RCT	189	сом	YES	(mean 67 y)	14	24	24	24		×			
Simberkoff et al ³⁹ (1986)	SN	1981-1985	RCT	2295	сом	MIX	82% > 55 y	14	NR	NR	35	×	×	×	×	×
BE—Belgium; CA—Canada OCL—other communal livin, *This study used non-random †7495 for vaccine-type pneum	;: COM—com g: QCT—qua t allocation is vococcal bacte	munity dwelli, Isi-randomized 1 the first year (remia.	ng; FI—Finl ng: FI—Finl controlled tr and quasi-ra	and; FR—Fre ial; RCT—ra ndom allocatı	ince; INS—i ndomized co on in the sub	istitutionali itrolled tria sequent 5 ye	zed: MIX <i>—mixe</i> ; SA—South Afi ars.	d; NCT—no rica; US—U;	n-random tited State	ized control s; YES—all	led trial; patients h	IG—New Gui ad chronic dis	tea; NO—no ease.	ne; NR—not re	ported;	

Clinical effectiveness of pneumococcal vaccine

STUDY	ALLOCATION	FOLLOW UP	COMPLETENESS OF FOLLOW UP	OUTCOME ASSESSMENT	BLINDING
Klastersky et al ³⁶ (1986)	***	**	***	****	***
Leech et al ³⁸ (1987)	***	**	Mortality**, morbidity*	****	***
Simberkoff et al ³⁹ (1986)	***	**	?	****	***
Davis et al ³⁵ (1987)	***	?	?	****	***
Riley et al ²⁷ (1977)	***	?	; ,	****	***
Smit et al (a,b) ³² (1977)	***	?	?	***	***
Austrian (b) ²⁹⁻³¹ (1975-1977)	***	?	?	****	***
Austrian (a) ^{28,29} (1975-1976)	***	?	?	****	***
Gaillat et al ³⁷ (1985)	***	*	***	Systemic pneumococcal infection***, other outcomes**	*
MacLeod et al ²⁶ (1945)	**	?	?	**	?
Kaufman ^{24,25} (1947)	First year*; after**	?	?	Systemic pneumococcal infection***, other outcomes**	*

Table 3. Methodologic assessments: Studies are listed in order of methodologic rigour (strongest to weakest) from top to bottom.

the four studies in which vaccine-type systemic pneumococcal infection was assessed had a study population of largely chronically ill people.³⁹ No effect of vaccination was apparent in this study (OR 1.15, 95% CI 0.36 to 3.74). Four of the six prospective studies contributing data on systemic pneumococcal infection had study populations that were exclusively^{36,38} or substantially^{37,39} chronically ill. Pneumococcal vaccination was not associated with a statistically significant protective effect in any of these studies. Four of the seven studies contributing data on pneumococcal pneumonia had populations composed entirely^{35,36} or substantially^{37,39} of chronically ill people. In logistic regression analysis, there was no significant interaction between vaccination and presence or absence of subjects who were exclusively chronically ill for this outcome.

Institutionalized people: Three of the 13 studies were conducted in chronic care institutions.^{24,25,33,37} Of the four studies contributing data on vaccinetype systemic pneumococcal infection, one^{24,25} had an institutionalized study population. Results of that study indicated that vaccination protected against vaccine-type systemic pneumococcal infection (OR 0.07, 95% CI 0.00 to 0.50). Two of the six studies in which systemic pneumococcal infection was reported as an outcome were set in chronic care institutions.^{24,25,37} In both these studies, pneumococcal vaccination was associated with a reduction in infection, which in one study^{24,25} was statistically significant. Three of nine studies contributing data on vaccine-type pneumococcal pneumonia^{24,25,33,37} and three of seven studies contributing data on pneumococcal pneumonia^{24,25,33,37} had institutionalized populations. In all three studies, both outcomes were less frequent among those vaccinated. In logistic regression analysis, the vaccine was more effective for institutionalized populations for both vaccine-type pneumococcal pneumonia and pneumococcal pneumonia.

Sensitivity analysis. In our sensitivity analysis, we excluded the three unblinded studies^{2426,38} and, in the process, excluded all studies that involved quasi-random allocation, used vaccines containing less than six pneumococcal serotypes, and were conducted before 1970.^{24,26} Exclusion of non-blinded studies had little effect on the common OR for vaccine-type systemic pneumococcal infection (common OR 0.19, 95% CI 0.09 to 0.36 for the sensitivity analysis vs 0.17, 95% CI 0.09 to 0.31 for the main analysis, which included all eligible studies).

Table 4. Main results

		τοτοι	PANCE OF	AVEDAGE BASELINE	TEST FOR	COMMON	959	6 CI‡
OUTCOME	STUDIES	SAMPLE SIZE	ODDS RATIOS	RISK/1000 *	(P VALUE) [†]	ODDS RATIO [‡]	LOW	HIGH
Vaccine-type systemic pneumococcal infection	4	25 190	0.07-1.00	8.8	.25	0.17	0.0	90.31
Systemic pneumococcal infection	6	20 493	0.14 - ∞	4.5	.08	0.27	0.13	0.49
Vaccine-type pneumococcal pneumonia	9	59 295	0.08-1.17	15.7	<.0001			
Pneumococcal pneumonia	7	45 759	0.24 - ∞	11.3	<.0001			
Non-vaccine-type pneumococcal pneumonia	5	45 609	0.40-1.13	6.6	.04			

*Average baseline risk—Total number of events in control groups divided by total number of patients in control groups. Numbers in table represent a weighted average of number of events per 1000 patients for all studies reporting each outcome.

[†]P values for χ^2 test for homogeneity of the odds ratios (ORs) calculated using exact method (ie, probability of the observed differences between the ORs from individual studies occurring due to chance alone).

[†]The common OR is a weighted average of the ORs from all the studies reporting the outcome where the OR from each study is weighted by the precision of the estimate (1/variance). The 95% confidence intervals are calculated using a fixed effects model. For outcomes with statistically significant heterogeneity, the common OR has not been presented.

For the outcome systemic pneumococcal infection, the common OR increased to 0.53 (from 0.27) in the sensitivity analysis, and the effect of vaccination was no longer statistically significant (95% CI for common OR 0.14 to 1.78). Because there was statistically significant heterogeneity of results across studies for the outcomes vaccine-type pneumococcal pneumonia and pneumococcal pneumonia in both the main analysis and the sensitivity analysis, comparison of common ORs with and without the non-blinded studies is not possible. After excluding the non-blinded studies, the common OR for non-vaccine-type pneumococcal pneumonia was 1.14 (95% CI 0.61 to 2.15) and the statistical heterogeneity of results across studies, which had been present in the main analysis, was eliminated (P [heterogeneity] = 1.00).

Effectiveness of the vaccine

Based on available results of randomized and quasirandomized controlled studies, there is little doubt that pneumococcal vaccine substantially reduces the risk of systemic pneumococcal infection. Risk reduction for systemic pneumococcal infection due to pneumococcal serotypes included in the vaccine was more than 80%. Vaccine-type systemic pneumococcal infection provides the most sensitive measure of the efficacy of pneumococcal vaccine because outcome is based on retrieval of pneumococcal serotypes included in the vaccine from normally sterile body fluids. Risk reduction for systemic pneumococcal infection due to any pneumococcus, vaccine-type or non-vaccine-type, was about 73%.

The vaccine is expected to be less effective against all-type systemic pneumococcal infection than against vaccine-type systemic pneumococcal infection. While pneumococcal vaccine might have some protective effect against pneumococcal serotypes antigenically related to serotypes included in the vaccine, it would not offer protection against other non-vaccine serotypes. Studies by the US Centers for Disease Control (CDC) covering the period May 1978 to April 1992 showed that 67% of unvaccinated patients with systemic pneumococcal infections were infected with serotypes included in the 14-valent vaccine and 88% were infected with serotypes included in the 23-valent vaccine.⁴⁴

Our pooled results from clinical trials for vaccine-type systemic pneumococcal infection are broadly consistent with those obtained in retrospective studies conducted by the CDC comparing serotype distributions of pneumococcal isolates obtained from vaccinated and unvaccinated people,⁴⁴ the single case-control study which assessed this outcome,⁴³ and a prospective cohort study among chronically ill institutionalized elderly people.³⁴ Our estimate of overall vaccine effectiveness for preventing vaccine-type systemic pneumococcal disease (83% risk reduction), however, which is derived from the combined results of randomized and quasi-randomized studies, is substantially

Clinical effectiveness of pneumococcal vaccine

	EXPERIMENTAL	CONTROL					LOG	ODDS	RATIO		
STUDY	EVENTS (N)	EVENTS (N)	ODDS RATIO	95% CI	.01	.1	.5	1	2	10	100
Kaufman ^{24,25}	1 (5750)	12 (5153)	0.07	0.00-0.50		-:					
Austrian (a) ^{28,29}	2 (1490)	42 (3007)	0.09	0.01-0.37		:	_				
Austrian(b) ²⁹⁻³¹	8 (2467)	71 (5028)	0.23	0.09-0.47			:—				
Simberkoff et al ³⁹	1 (1145)	1 (1150)	1.00	0.01-78.88				-:			
Common odds ratio and 95% CI			0.17	0.09-0.31		:					

Table 5. Vaccine-type systemic pneumococcal infection: Test of heterogeneity P=.25

Table 6. Systemic pneumococcal infection: Test of heterogeneity P = .08

EXPERIMENTAL	CONTROL					LOG OD	DS RATIO		
EVENTS (N)	EVENTS (N)	ODDS RATIO	95% CI	.01	.1	.5	2	10	100
8 (5750)	34 (5153)	0.21	0.08-0.46						
1 (2713)	7 (2660)	0.14	0.00-1.09		:				
1 (26)	1 (21)	0.80	0.01-65.90			:			
0 (937)	1 (749)	0.00	0.00-31.17	:					
1 (92)	0 (97)	∞	0.03-∞						►
2 (1145)	1 (1150)	2.01	0.10-118.69	•	<u> </u>		:		
	•••••••••••••••••••••••••••••••••••••••	0.27	0.13-0.49	•		-:			
	EXPERIMENTAL EVENTS (N) 8 (5750) 1 (2713) 1 (26) 0 (937) 1 (92) 2 (1145)	EXPERIMENTAL EVENTS (N) CONTROL EVENTS (N) 8 (5750) 34 (5153) 1 (2713) 7 (2660) 1 (26) 1 (21) 0 (937) 1 (749) 1 (92) 0 (97) 2 (1145) 1 (1150)	EXPERIMENTAL EVENTS (N)CONTROL EVENTS (N)ODDS RATIO $8 (5750)$ $34 (5153)$ 0.21 $1 (2713)$ $7 (2660)$ 0.14 $1 (26)$ $1 (21)$ 0.80 $0 (937)$ $1 (749)$ 0.00 $1 (92)$ $0 (97)$ ∞ $2 (1145)$ $1 (1150)$ 2.01 0.27	EXPERIMENTAL EVENTS (N)CONTROL EVENTS (N)ODDS RATIO95% CI $8 (5750)$ $34 (5153)$ 0.21 $0.08 \cdot 0.46$ $1 (2713)$ $7 (2660)$ 0.14 $0.00 \cdot 1.09$ $1 (26)$ $1 (21)$ 0.80 $0.01 \cdot 65.90$ $0 (937)$ $1 (749)$ 0.00 $0.00 \cdot 31.17$ $1 (92)$ $0 (97)$ ∞ $0.03 \cdot \infty$ $2 (1145)$ $1 (1150)$ 2.01 $0.10 \cdot 118.69$ 0.27 $0.13 \cdot 0.49$	EXPERIMENTAL EVENTS (N)CONTROL EVENTS (N)ODDS RATIO95% Cl.018 (5750)34 (5153)0.210.08-0.461 (2713)7 (2660)0.140.00-1.091 (26)1 (21)0.800.01-65.900 (937)1 (749)0.000.00-31.171 (92)0 (97) ∞ 0.03- ∞ 2 (1145)1 (1150)2.010.10-118.690.270.13-0.49	EXPERIMENTAL EVENTS (N)CONTROL EVENTS (N)ODDS RATIO95% Cl.01.18 (5750)34 (5153)0.210.08-0.461 (2713)7 (2660)0.140.00-1.091 (26)1 (21)0.800.01-65.900 (937)1 (749)0.000.00-31.17:1 (92)0 (97) ∞ 0.03- ∞ 2 (1145)1 (1150)2.010.10-118.690.270.13-0.49	EXPERIMENTAL EVENTS (N) CONTROL EVENTS (N) LOG OD ODDS RATIO 95% Cl .01 .1 .5 I 8 (5750) 34 (5153) 0.21 0.08-0.46 :	$\begin{array}{c c c c c c c c c c c c c c c c c c c $	$\begin{array}{c c c c c c c c c c c c c c c c c c c $

Table 7. Vaccine-type pneumococcal pneumonia: Test of heterogeneity P <.0001

	EXPERIMENTAL		•				LOG OI	DDS RATIO		
AUTHOR	EVENTS (N)	CONTROL EVENTS (N)	ODDS RATIO	95% CI	.01	.1	.5	12	10	100
Kaufman ^{24,25}	3 (5750)	33 (5153)	0.08	0.02-0.26	· · · · · ·	-:		1	i	
MacLeod et al ²⁶	4 (8586)	26 (8449)	0.15	0.04-0.44		:				
Austrian (a) ^{28,29}	14 (1490)	132 (3007)	0.21	0.11-0.36			: — 1	1 		
Austrian (b) ²⁹⁻³¹	17 (1493)	160 (3002)	0.21	0.12-0.34	•		:	1 1 1		
Smit et al (a) ³²	9 (983)	78 (2036)	0.23	0.10-0.47			:	1 1 1		
Smit et al (b) ³²	1 (540)	25 (1135)	0.08	0.00-0.51		:		1		
Austrian (c) ³³	24 (6872)	28 (6818)	0.85	0.47-1.52			-:	i 		
Gaillat et al ³⁷	1 (937)	5 (749)	0.16	0.00-1.43		:				
Simberkoff et al ³⁹	7 (1145)	6 (1150)	1.17	0.34-4.24				:	-	
Common odds ratio			0.25	0.20-0.33		_	·:	1 		

	EXPERIMENTAL	CONTROL					LOG O	DDS RATIO		
STUDY	EVENTS (N)	EVENTS (N)	ODDS RATIO	95% Ci	.01	.1	.5	12	10	100
Kaufman ^{24,25}	34 (5750)	96 (5153)	0.31	0.20-0.47			-:-			
MacLeod et al ²⁶	60 (8586)	85 (8449)	0.69	0.49-0.98			-:-	- - -		
Austrian (c) ³³	40 (6872)	42 (6818)	0.94	0.60-1.49						
Davis et al ³⁵	1 (50)	0 (53)	×	0.03-∞						>
Klastersky et al ³⁶	2 (26)	4 (21)	0.36	0.03-2.86			-:			
Gaillat et al ³⁷	3 (937)	10 (749)	0.24	0.04-0.93		:		-		
Simberkoff et al ³⁹	16 (1145)	15 (1150)	1.07	0.49-2.34						
Common odds ratio		· · · · · · · · · · · · · · · · · · ·	0.58	0.47-0.72	••		-:-	ļ		

	Table 9.	Non-vaccine-type	pneumococcal	pneumonia:	Test of	^c heterogeneit	γP	<.036
--	----------	------------------	--------------	------------	---------	---------------------------	----	-------

	FYPERIMENTAL	CONTROL					LOG ODDS RATIO		
STUDY	EVENTS (N)	EVENTS (N)	ODDS RATIO	95% CI	.01	.1	.512	10	100
Kaufman ^{24,25}	31 (5750)	63 (5153)	0.44	0.27-0.68		-	: ¦		
MacLeod et al ²⁶	56 (8586)	59 (8449)	0.93	0.63-1.37			, —	4	
Austrian (c) ³³	16 (6872)	14 (6818)	1.13	0.52-2.51					
Gaillat et al ³⁷	2 (937)	4 (749)	0.40	0.04-2.79	-		-:	-	
Simberkoff et al ³⁹	8 (1145)	7 (1150)	1.15	0.36-3.74					
Common odds ratio			0.73	0.56-0.94			-:-		

higher than that obtained in the two retrospective studies: 57%⁴⁴ and 56%,⁴³ respectively. Similarly, for systemic pneumococcal infection due to any pneumococcus (vaccine type or non-vaccine-type), the common estimate of effect derived from clinical trials (73% risk reduction) is greater than estimates of vaccine efficacy obtained in recent case-control studies⁴⁰⁻⁴³ (range 0 to 67%).

Because the vaccines assessed in the 13 prospective studies included in our analysis contained from two to 17 pneumococcal serotypes, our results might underestimate the effect of the current 23-valent vaccine on this outcome. The basis for the lower estimates of vaccine effectiveness from case-control studies is not clear. Possibilities include overmatching and ascertainment bias.

Heterogeneity of results

The heterogeneity of results across studies for the outcomes pneumococcal pneumonia and vaccine-type pneumococcal pneumonia might be related in part to unreliability and variability of outcome measurement. Diagnosis of pneumococcal pneumonia is usually made on the basis of clinical or x-ray examination findings in combination with the growth of pneumococci on sputum culture. Unfortunately, sputum culture results often fail to accurately identify the causative organism in pneumonia.^{45,46} More accurate diagnosis requires invasive procedures that are rarely clinically justified.

Given the statistically significant heterogeneity of results for these outcomes, we are unable to estimate the overall magnitude of the protective effect of pneumococcal vaccine against either pneumococcal

Key points

- Antipneumococcal vaccination is effective in preventing vaccine-type pneumonia and systemic pneumococcal infections; risk is reduced by at least 73%.
- The vaccine can be expected to protect institutionalized patients and elderly people.
- For people older than 65 years, where the incidence of pneumococcal bacteremia is about 50 cases per 100000 people, 2520 elderly people would need to be vaccinated to prevent one case of pneumococcal bacteremia per year.

Points de repère

- L'immunisation antipneumococcique est efficace dans la prévention des infections systémiques à pneumocoques et des pneumonies dues au type couvert par le vaccin; le risque est réduit d'au moins 73%.
- On peut s'attendre à ce que le vaccin protège les patients souffrant de maladies chroniques, les patients en établissement et les personnes âgées.
- Pour les personnes de plus de 65 ans, chez qui l'incidence des bactériémies pneumococciques est d'environ 50 cas par 100000 personnes, il faudrait vacciner 2 520 personnes âgées pour prévenir un cas par année de bactériémie pneumococcique.

pneumonia or vaccine-type pneumococcal pneumonia. It should not be forgotten, however, that, of the nine studies providing data on vaccine-type pneumococcal pneumonia, all but one showed a reduction in vaccine-type pneumonia among vaccine recipients. In six studies this was statistically significant.

Special populations

From a clinical and health-policy viewpoint, the overall effectiveness of pneumococcal vaccination is perhaps less important than its effectiveness in particular subgroups considered to be at increased risk of pneumococcal disease or more vulnerable to its effects: elderly, institutionalized, and chronically ill people.

Two of four studies for vaccine-type systemic pneumococcal infection and five of six studies for systemic pneumococcal infection as the clinical outcome had study populations that included a substantial proportion of elderly subjects. Pneumococcal vaccine can, therefore, be expected to reduce the risk of vaccine-type systemic pneumococcal infection and systemic pneumococcal infection by about 83% and 73%, respectively, among elderly people. This compares with an estimated vaccine efficacy of 75% (95% CI 57% to 85%) against vaccine-type pneumococcal bacteremia among immunocompetent patients 65 years old or older in Butler and colleagues' retrospective study of pneumococcal serotype distributions among blood isolates from vaccinated and unvaccinated people.⁴⁴

Similarly, because five of six studies contributing data on systemic pneumococcal infection had study populations that were partly or exclusively elderly, the overall common OR for this outcome (common OR 0.27, 95% CI 0.13 to 0.51), corresponding to a risk reduction of 73%, can be assumed to apply to the elderly.

Based on studies during the 1980s of pneumococcal bacteremia in two communities, Charleston County, SC,⁴⁷ and Oklahoma City, Okla,⁴⁸ the CDC estimate the annual incidence of pneumococcal bacteremia to be 50 cases per 100 000 people 65 years old or older.¹² Allowing for the fact that about 11% of elderly people had received pneumococcal vaccine at the time of those studies,⁴⁹ we estimate that approximately 2520 elderly people would need to be vaccinated to prevent one case of pneumococcal bacteremia per year based on our estimate of vaccine effectiveness from the results of controlled clinical trials.

Data from clinical trials in which the outcomes pneumococcal pneumonia and vaccine-type pneumococcal pneumonia were assessed give no indication of reduced vaccine effectiveness in the elderly. For example, in stepwise logistic regression analysis, there was no significant interaction between vaccination and an exclusively elderly study population for the outcome vaccine-type pneumococcal pneumonia.

Our results do not provide either evidence of reduced vaccine effectiveness or definitive evidence of equivalent vaccine effectiveness for people with chronic illnesses.

Because our meta-analyses for the outcomes vaccine-type systemic pneumococcal infection and systemic pneumococcal infection included studies set in chronic-care institutions, and because the results of those individual studies were consistent with the overall results, we believe that our overall estimates of the protective effect of pneumococcal vaccination against those outcomes are applicable to institutionalized populations. For the outcomes pneumococcal pneumonia and vaccine-type pneumococcal pneumonia, an institutionalized study population was associated with *increased* vaccine effectiveness in stepwise logistic regression analysis.

The results of both our main analysis and the sensitivity analysis do not support the concern that, among recipients of pneumococcal vaccine, pneumococcal infections due to vaccine serotypes might be replaced by infections due to non-vaccine pneumococcal serotypes.

Our stepwise logistic regression analysis has features that limit its usefulness. Our dichotomous categorization of study populations as exclusively elderly, exclusively chronically ill, or exclusively institutionalized vs "other" compromises our ability to assess the interaction between vaccine effectiveness and these variables. Many of the studies with "other" study populations included a substantial proportion of subjects (sometimes a majority) with the characteristic of interest. For many studies, however, insufficient detail was available on the distribution of these characteristics to allow a more sophisticated analysis.

Recent meta-analysis

During preparation of this manuscript, Fine and colleagues reported results of a meta-analysis of randomized controlled trials of pneumococcal vaccine in adults.⁵⁰ Their inclusion criteria differed from ours because they excluded trials of pneumococcal vaccines less than 5-valent. They also did not include data from Austrian's randomized controlled trial of 6valent vaccine among South African gold miners,²⁹⁻³¹ even though this study appears to meet their inclusion criteria.

They assessed somewhat different outcomes than we did, but, for the outcome that corresponded most closely to the outcome vaccine-type systemic pneumococcal infection in our study (definitive vaccinetype pneumococcal pneumonia [defined as clinically and radiographically confirmed pneumonia with vaccine-type S pneumoniae isolated from a culture of blood, a transthoracic lung puncture specimen, or a sample from a usually sterile body fluid]), the summary OR was 0.17, which is the same as our common OR for vaccine-type systemic pneumococcal infection. For the outcome definitive pneumococcal pneumonia (defined as clinically and radiographically confirmed pneumonia with S pneumoniae isolated from a culture of blood, a transthoracic lung puncture specimen, or a sample from a usually sterile body fluid), the summary OR was 0.34, compared with 0.27 for systemic pneumococcal infection in our study. In contrast to our results, however, Fine and colleagues found significant heterogeneity of results among studies for both of these outcomes.

Conclusion

Based on a meta-analysis of controlled clinical trials, vaccination with pneumococcal polysaccharide vaccine can be expected to reduce the risk of systemic infection due to pneumococcal types included in the vaccine by 83% (95% CI 69% to 91%) and systemic infection due to all pneumococci (vaccine type or non-vaccine-type) by 73% (95% CI 51% to 87%). These estimates of vaccine efficacy are higher than those reported in recent retrospective studies.⁴⁰⁻⁴⁴ Our analyses do not indicate that the vaccine has less efficacy among the elderly, institutionalized people, or those with chronic illness. Finally, we found no evidence that pneumococcal infections due to vaccine serotypes are replaced in those vaccinated by infections due to other pneumococcal serotypes.

Correspondence to: Dr B.G. Hutchison, Centre for Health Economics and Policy Analysis, Health Sciences Centre, Room 3H3, McMaster University, Hamilton, ON L8N 3Z5; telephone (905) 525-9140, extension 22123; fax (905) 546-5211; e-mail hutchb@fhs.mcmaster.ca

References

- 1. Centers for Disease Control. Pneumococcal and influenza vaccination levels among adults aged ≥65 years—United States, 1995. *JAMA* 1997;278:1306-7.
- 2. Centers for Disease Control. Pneumococcal and influenza vaccination levels among adults aged ≥65 years—United States, 1993. *JAMA* 1996;276:1544-5.
- 3. US Department of Health and Human Services, Public Health Service. *Healthy people 2000: national health promotion and disease prevention objectives*. Washington, DC: Government Printing Office; 1991.
- 4. Duclos P, Arruda H, Dessau J-C, Dion R, Dupont M, Gaulin C, et al. Immunization survey of non-institutionalized adults—Quebec (as of May 30, 1996). *Can Commun Dis Rep* 1996;22(21):177-81.
- 5. Fedson DS. Influenza and pneumococcal vaccination in Canada and the United States, 1980-1993: what can the two countries learn from each other? *Clin Infect Dis* 1995;20:1371-6.
- Torzillo PJ. Pneumococcal vaccine: current status. Aust N Z J Med 1993;23:285-90.
- 7. Gardner P, Schaffner W. Immunization of adults. *N Engl J Med* 1993;328:1252-8.

Clinical effectiveness of pneumococcal vaccine

- Fedson DS. Pneumococcal vaccination in the prevention of community-acquired pneumonia: an optimistic view of cost-effectiveness. *Semin Respir Infect* 1994;8:285-93.
- 9. Simberkoff MS. Pneumococcal vaccine in the prevention of community-acquired pneumonia: a skeptical view of cost-effectiveness. *Semin Respir Infect* 1994;8:294-9.
- Fiebach N, Beckett W. Prevention of respiratory infections in adults: influenza and pneumococcal vaccines. *Arch Intern Med* 1994;154:2545-57.
- 11. Hirschmann JV, Lipsky BA. The pneumococcal vaccine after 15 years of use. *Arch Intern Med* 1994;154:373-7.
- Immunization Practices Advisory Committee.
 Recommendations of the Immunization Practices Advisory Committee: pneumococcal polysaccharide vaccine. *JAMA* 1989;261:1265-7.
- 13. Bentley DW. Vaccinations. Clin Geriatr Med 1992;8:745-60.
- 14. LaForce FM. Preventive Services Task Force: immunizations, immunoprophylaxis, and chemoprophylaxis to prevent selected infections. *JAMA* 1987;257:2464-70.
- American College of Physicians Task Force on Adult Immunization. *Guide for adult immunization*. 2nd ed. Philadelphia, Pa: American College of Physicians; 1990. p. 91-6.
- Canadian Task Force on the Periodic Health Examination. Periodic health examination, 1991 update. 2. Administration of pneumococcal vaccine. *Can Med Assoc J* 1991;144:665-71.
- 17. National Advisory Committee on Immunization. *Canadian immunization guide*. 3rd ed. Ottawa, Ont: Health and Welfare Canada; 1989. p. 85-8.
- Joint Committee on Vaccination and Immunization. Immunization against infectious disease. London, Engl: Her Majesty's Stationery Office; 1988.
- 19. Keller DW, Breiman RF. Preventing bacterial respiratory tract infections among persons infected with human immunodeficiency virus. *Clin Infect Dis* 1995;21(Suppl 1):S77-83.
- 20. United States Public Health Service (USPHS)/Infectious Diseases Society of America (IDSA) Prevention of Opportunistic Infections Working Group. Guidelines for the prevention of opportunistic infections in persons infected with human immunodeficiency virus: a summary. *Ann Intern Med* 1996;124:348-68.
- 21. Jain A, Jain S, Gant V. Should patients positive for HIV infection receive pneumococcal vaccine? *BMJ* 1995;310:1060-2.
- 22. Obaro SK, Monteil MA, Henderson DC. The pneumococcal problem. *BMJ* 1996;312:1521-5.
- 23. Oxman AD, Cook DJ, Guyatt GH, for the Evidence-Based Medicine Working Group. Users' guides to the medical literature. VI. How to use an overview. *JAMA* 1994;272:1367-71.
- 24. Kaufman P. Studies in old age pneumonia. II. Prophylactic effect of pneumococcus polysaccharide against pneumonia. *Arch Intern Med* 1941;67:304-19.

- 25. Kaufman P. Pneumonia in old age: active immunization against pneumonia with pneumococcus polysaccharide; results of a six-year study. *Arch Intern Med* 1947;79:518-31.
- MacLeod CM, Hodges RG, Heidelberger M, Bernhard WG. Prevention of pneumococcal pneumonia by immunization with specific capsular polysaccharides. *J Exp Med* 1945;82:445-65.
- 27. Riley ID, Tarr PI, Andrews M, Pfeiffer M, Howard R, Challands P, et al. Immunization with a polyvalent pneumococcal vaccine. Reduction of adult respiratory mortality in a New Guinea Highlands community. *Lancet* 1977;1:1338-41.
- 28. Austrian R. Vaccines of pneumococcal capsular polysaccharides and the prevention of pneumococcal pneumonia. In: Beers RF Jr, Bassett E, editors. *The role of immunological factors in infectious, allergic and autoimmune processes*. New York, NY: Raven Press; 1976. p. 79-89.
- 29. Austrian R. Maxwell Finland Lecture: random gleanings from a life with the pneumococcus. *J Infect Dis* 1975;131:474-84.
- 30. Austrian R. Session II. Immunity to encapsulated bacteria: prevention of pneumococcal infection by immunization with capsular polysaccharides of streptococcus pneumoniae: current status of polyvalent vaccines. *J Infect Dis* 1977;136(Suppl):S38-42.
- Austrian R, Douglas RM, Schiffman G, Coetzee AM, Koornhof HJ, Hayden-Smith S, et al. Prevention of pneumococcal pneumonia by vaccination. *Trans Assoc Am Physicians* 1976;89:184-94.
- 32. Smit P, Oberholzer D, Hayden-Smith S, Koornhof HJ, Hilleman MR. Protective efficacy of pneumococcal polysaccharide vaccines. *JAMA* 1977;238:2613-6.
- 33. Austrian R. Surveillance of pneumococcal infection for field trials of polyvalent pneumococcal vaccines. Bethesda, Md: National Institute of Allergy and Infectious Diseases; 1980. p. 1-84.
- 34. Bentley DW, Ha K, Mamot K, Moon D, Moore L, Poletto P, et al. Pneumococcal vaccine in the institutionalized elderly: design of a nonrandomized trial and preliminary results. *Rev Infect Dis* 1981;3(Suppl):S71-81.
- 35. Davis AL, Aranda CP, Schiffman G, Christianson LC. Pneumococcal infection and immunologic response to pneumococcal vaccine in chronic obstructive pulmonary disease. A pilot study. *Chest* 1987;92:204-12.
- 36. Klastersky J, Mommen P, Cantraine F, Safary A. Placebo controlled pneumococcal immunization in patients with bronchogenic carcinoma. *Eur J Cancer Clin Oncol* 1986;22:807-13.
- 37. Gaillat J, Zmirou D, Mallaret MR, Rouhan D, Bru JP, Stahl JB, et al. Essai clinique du vaccin antipneumococcique chez des personnes âgées vivant en institution [Clinical trial of an antipneumococcal vaccine in elderly subjects living in institutions]. *Rev Epidemiol Sante Publique* 1985;33:437-44.
- Leech JA, Gervais A, Ruben FL. Efficacy of pneumococcal vaccine in severe chronic obstructive pulmonary disease. *Can Med Assoc J* 1987;136:361-5.

.

- 39. Simberkoff MS, Cross AP, Al-Ibrahim M, Baltch AL, Geiseler PJ, Nadler J, et al. Efficacy of pneumococcal vaccine in high-risk patients. Results of a Veterans Administration cooperative study. *N Engl J Med* 1986;315:1318-27.
- 40. Shapiro ED, Clemens JD. A controlled evaluation of the protective efficacy of pneumococcal vaccine for patients at high risk of serious pneumococcal infections. *Ann Intern Med* 1984;101:325-30.
- Forrester HL, Jahnigen DW, LaForce FM. Inefficacy of pneumococcal vaccine in a high-risk population. *Am J Med* 1987;83:425-30.
- 42. Sims RV, Steinmann WC, McConville JH, King LR, Zwick WC, Schwartz JS. The clinical effectiveness of pneumococcal vaccine in the elderly. *Ann Intern Med* 1988;108:653-7.
- 43. Shapiro ED, Berg AT, Austrian R, Schroeder D, Parcells V, Margolis A, et al. The protective efficacy of polyvalent pneumococcal polysaccharide vaccine. *N Engl J Med* 1991;325:1453-60.
- 44. Butler JC, Breiman RF, Campbell JF, Lipman HB, Broome CV, Facklam RR. Pneumococcal polysaccharide vaccine efficacy: an evaluation of current recommendations. *JAMA* 1993;270:1826-31.
- Hahn HH, Beaty HN. Transtracheal aspiration in the evaluation of patients with pneumonia. *Ann Intern Med* 1970;72:183-7.
- 46. Barrett-Connor E. The nonvalue of sputum culture in the diagnosis of pneumococcal pneumonia. *Am Rev Respir Dis* 1971; 103:845-8.
- 47. Breiman RF, Spika JS, Navarro VJ, Darden PM, Darby CP. Pneumococcal bacteremia in Charleston County, South Carolina, a decade later. *Arch Intern Med* 1990;150:1401-5.
- 48. Istre GR, Tarpay M, Anderson M, Pryor A, Welch D, Pneumococcus Study Group. Invasive disease due to *Streptococcus pneumoniae* in an area with a high rate of relative penicillin resistance. *J Infect Dis* 1987;156:732-5.
- 49. Fedson DS. Influenza and pneumococcal immunization strategies for physicians. *Chest* 1987;91:436-43.
- 50. Fine MJ, Smith MA, Carson CA, Meffe F, Sankey SS, Weissfeld LA, et al. Efficacy of pneumococcal vaccination in adults: a metaanalysis of randomized controlled trials. *Arch Intern Med* 1994;154:2666-77.

Plending transformer

2.5 mg, 5 mg and 10 mg

hypertensive Agent/Dihydropyridine Calcium Channel Blocker

IND/CATIONS AND CLINICAL USE PLENDIL (leodipine) is indicated in the treatment of mild to moderate essential hypertension. PLENDIL should normally be used in thuses patients in whom treatment with a duratic to a beel hocker was to unid infettive or the sheen associated with unaceptable adverse effects. PLENDIL can be tried as an initial agent in those patients in whom the use of diuretics and/or beta-blockers is contraindicated or in patients with medical conditions in which these drugs frequently cause serious adverse effects. Contraindication of PLENDIL with a thiazide durated or a beta-blocker has been found to be compatible and showed an additive antihypertensive effect. Safety and efficacy of concurrent use of PLENDIL with other antihypertensive agents has not been stablished.

1) Patients with a known hypersensitivity to felodipine or other dihydropyridii

2) In women of childbearing potential, in pregnancy, and during lactation. Fetal malformations and adverse effects on pregnancy take been reported in animals. **Terelogenic Effects**. Studies in pregnant adbits administered does of 0.64, 1.22 and 4.6 mg/dydy (frum 0.14 ot 4 times the maximum recommended human dose on a mg/m² basis) showed digital anomalies consisting of reduction in size and degree of cosification of the terminal platanges in the fluxes. The frequency and severity of the changes appareared dose-radient ad were noted even at the lowest dose. These changes have been observed in rats given fields/mine. In a teatology study in cynomiclogys monkeys, no reduction in the size of the efficient platanges was observed but an abronnal position of the diskal platanges was observed but an abronnal position of the diskal platanges was observed but an abronnal position of the diskal platanges was observed but an abronnal position of the diskal platanges was observed but an abronnal position of the diskal platanges was observed but an abronnal position of the diskal platanges was observed but an abronnal position of the diskal platanges was observed but an abronnal position of the diskal platanges was observed but an abronnal position of the diskal platanges was observed but an abronnal position of the diskal platanges was observed but an abronnal diskal platanges was observed but an abronnal diskal platanges was observed but an abronnal diskal platanges was obted with doses prelated with doses of the normal enlargement of the marmary glands in access of the normal enlargement for pregnant rabbits was found with doses prelate than or equal to 12 myfolyday. This effect occurred only in pregnant rabbits and regressed during lactation. Similar changes in the marmary glands were not observed in rats ronnoles.

WARNINGS Congestive Heart Failure. The safety and efficacy of PLENDIL (leiodipine) in patients with heart failure has not been established. Cartion should, therefore, be exercised when usinp PLENDIL in hypertensive patients with compromised ventricular function, particularly in combination with a betabooker. Acute hemodynamic studies in a small number of publicits with New York Heart Association Class II on III heart failure treated with felodipine have not demonstrated negative inotropic effects. Hypetension, Myocartial lachemia. PLENDIL may, occasionally, precipitate symptomatic hypotension and rarely synope. It may lead to reflex tachycardia which, particularly in pleatiest with severe obstructive coronary arery disease, may result in myocartial ischemia. Careful monitoring of blood pressure during the initial administration and thration of felodipine is recommended. Care should be taken to avid hypotension sepecially in pleaters with a history of careforvoscilla instributions apariss the dangers of abrup beta-blocker withdrawal, such withdrawal should be a gradual reduction of the dose of beta-blockers. **Outflow Obstruction**.

PRECAUTIONS Peripheral Edema. Mild to moderate peripheral edema was the most common adverse event in the clinical trials. The incidence of peripheral edema was dose-dependent. Frequency of pheral edema ranged from about 10 percent in patients under 50 years of age taking 5 mg daily to about 30 percent in those over 60 years of age taking 20 mg daily. This adverse effect generally occurs within 2-3 weeks of the initiation of treatment. Care should be taken to differentiat edema from the effects of increasing left ventricular dysfunction. Use in Elderly Patients. Patients over 65 years of age may have elevated plasma concentrations of felodi e and therefore ma require lower doses of PLENDIL (see ACTION AND CLINICAL PHARMACOLOGY Pharmacokinetics'). These patients should have their blood pressure monitored closely during initial istration and after dosage adjustment of PLENDIL. A dosage of 10 mg daily should not be exceeded (see DOSAGE AND ADMINISTRATION - Use in the Elderly). Use in Patients with Impaired Liver Function. Patients with impaired liver function may have elevated plasma concentrations of felodipine and, therefore, may require lower doses of PLENDIL (see ACTION AND CLINICAL PHARMACOLOGY - Pharmacokinetics*). These patients should have their blood pressure mo closely during initial administration and after dosage adjustment of PLENDIL. A dosage of 10 mg daily should not be exceeded (see DOSAGE AND ADMINISTRATION - Use in Patients with Impaire Liver Function). Gingival Hyperplasia. PLENDIL can induce gingival enlargement in patients with punced gingivitis and parodontitis. However, such changes may be reversed by measures of good oral hygiene and mechanical debridement of the teeth. Pregnancy and Lactation. See CONTRAINDICATIONS. Use in Children. PLENDIL is not recomm ed in children since the safety and efficacy in children have not been established. Interaction with Grapefruit Juice. Published data shows that through inhibition of cytochrome P-450, grapefruit juice can increase plasma levels and augment pharmacodynamic effects of dihydropyridine calcium channel blockers. In view of the absolute bicavailability of PLENDIL, the potential for a significant increase in pharmacodynami effects exists (see ACTION AND CLINICAL PHARMACOLOGY - Pharmacokinetics'). Therefore, the consumption of grapefruit juice prior to or during treatment with PLENDIL should be avoided. Drug Interactions. As with all drugs, care should be exercised when treating patients with multip medications. Dihydropyridine calcium channel blockers undergo biotransformation by the cytochrome P-450 system, mainly via the CYP 3A4 isoenzyme. Coad tration of felodipine wit other drugs which follow the same route of biotransformation may result in altered bioavailability of felodipine or these drugs. Dosages of similarly metabolized drugs, particularly those of low therapeutic ratio, and especially in patients with renal and/or hepatic impairment, may require adjustment when starting or stopping concomitantly administered felodipine to maintain optimum therapeutic blood levels. Drugs known to be inhibitors of the cytochrome P-450 system include azole antifungals, cimetidine, cyclosporine, erythromycin, quinidine, warfarin. Drugs known to be inducers of the cytochrome P-450 system include: phenobarbital, phenytoin, rifampin. Drugs known to be biotransformed via P-450 include: benzodiazepines, flecainide, imipramine, propafenone terfenadine, theophylline. Enzyme Inhibitors. Cimetidine: In healthy volunteers pharmacokine studies showed an approximately 50 percent increase in the area under the plasma concentration time curve (AUC) as well as the Cmm of felodipine when given concomitantly with cimetidine. It is anticipated that a clinically significant interaction may occur in some hypertensive patients. Therefore, it is recommended that low doses of PLENDIL be used when given concomitantly with cimetidine Erythromycin: Concomitant treatment with erythromycin has been shown to cause an increase in felodipine plasma levels. Enzyme Inducers. Phenytoin, Carbamazepine and Phenobarbital: In a pharmacokinetic study maximum plasma concentrations of felodipine were considerably lower in epileptic patients on long-term anticonvulsant therapy (phenytoin, carbamazepine, phenobarbital) than in healthy volunteers. The mean area under the felodipine plasma concentration-time curve was also reduced in epileotic patients to approximately 6% of that observed in healthy volunteers. Since a clinically significant interaction may be anticipated, alternative antihypertensive therapy should be considered in these patients. Alcohol: Alcohol can enhance the hemodynamic effects of felodip Beta-Adrenoceptor Blocking Agents: A pharmacokinetic study of felodipine in conjunction with metoorolol demonstrated no significant effects on the pharmacokinetics of felodipine. The AUC and Cnex of metoprolol, however, were increased approximately 31 and 36 percent, respectively. In olled clinical trials, however, beta-blockers including metoprolol were concurrently administ with felodipine and were well tolerated. Digoxin: When given concomitantly with felodipine as

conventional tablets the peak plasma concentration of digoxin was significantly increased. With the extended release formation of felodipine there was no significant change in peak glasma levels or AUC of digoxin. Other Concomitant Thrapy: In healthy subjects there were no clinically significant interactions when felodipine was given concomitantly with interactions.

ADVERSE REACTIONS in 861 essential hypertensive patients treated once daily with 2.5 mg to 10 mg PLENDL (telodopine) as monotherapy in controlled clinical trias, the most common clinical adverse events were peripheral eldern and headabe. Adverse events that occurred with an indicatece of 1.5% or greater at any of the recommended doese of 2.5 mg to 10 mg once a day, without regard to causality, are listed by does in Table 1 below. These events are reported from controlled clinical triads with patients who were randomized to either a fixed dose of PLENDL for thirtade from an initial dose of 2.5 mg or 5 mg once a day. A dese of 20 mg once a day has been evaluated in some clinical Educies. Although the antihypertensive effect of PLENDL is increased at 20 mg once a day, here is a dispropertionate increase in adversa events, especially those associated with vasolitatory effects (see ODSACE AND ADMINISTRATION).

Table 1. Percent of patients with adverse events in controlled trials of PLENDIL (N=861)* as monotherapy without regard to causality (incidence of discontinuations shown i

parentheses).				
Body System	Placebo	2.5 mg	5 mg	10 mg
Adverse Events	N=334	N=255	N=581	N=408
Body as a Whole				
Peripheral Edema	3.3 (0.0)	2.0 (0.0)	8.8 (2.2)	17.4 (2.5)
Asthenia	3.3 (0.0)	3.9 (0.0)	3.3 (0.0)	2.2 (0.0)
Cardiovascular				
Palpitation	2.4 (0.0)	0.4 (0.0)	1.4 (0.3)	2.5 (0.5)
Warm Sensation/Flushing	0.9 (0.3)	3.9 (0.0)	6.2 (0.9)	8.4 (1.2)
Digestive				
Nausea	1.5 (0.9)	1.2 (0.0)	1.7 (0.3)	1.0(0.7)
Dyspepsia	1.2 (0.0)	3.9 (0.0)	0.7 (0.0)	0.5 (0.0)
Constipation	0.9 (0.0)	1.2 (0.0)	0.3 (0.0)	1.5 (0.2)
Nervous				
Headache	10.2 (0.9)	10.6 (0.4)	11.0 (1.7)	14.7 (2.0)
Dizziness	2.7 (0.3)	2.7 (0.0)	3.6 (0.5)	3.7 (0.5)
Paresthesia	1.5 (0.3)	1.6 (0.0)	1.2 (0.0)	1.2 (0.2)
Respiratory				
Upper Respiratory Infection	1.8 (0.0)	3.9 (0.0)	1.9 (0.0)	0.7 (0.0)
Cough	0.3 (0.0)	0.8 (0.0)	1.2 (0.0)	1.7 (0.0)
Skin		. /		• •
D	0.0 (0.0)	0.0 (0.0)	0.0 (0.0)	0.0 (0.0)

 Rash
 0.9 (0.0)
 2.0 (0.0)
 0.2 (0.0)
 0.2 (0.0)

 *Some patients have been exposed to more than one dose level of PLENDIL.
 Adverse events that occurred in 0.5 up to 1.5 percent of patients who received PLENDIL in all

controlled clinical trials at the recommended dosage range of 2.5 mg to 10 mg once a day are liste vents are listed in order of decreas verity within each category r ow. These ev relationship to PLENDIL therapy: Body as a Whole: Chest pain, facial edema, flu-like illness; Cardiovascular: Tachycardia, premature beats, postural hypotension, bradycardia; Gastrointestina Abdominal pain, diarrhea, vomiting, dry mouth, flatulence, acid regurgitation, cholestatic hepatitis gingival hyperplasia, salivary gland enlargement; Metabolic: ALT (SGPT) increased; Musculos Arthralgia, muscle cramps, myaigia; *Nervous/Psychiatric:* Insonnia, depression, anciety disorders irritability, nervousness, somnolence, decrease in libido, tremor, confusion; *Respiratory:* Dyspnea epistaxis; Dermatologic: Pruritis, erythema multiforme, erythema nodosum, urticaria, photosensitivity reactions; Special Senses: Visual disturbances: Urogenital: Impotence. urinar frequency, urinary urgency, dysuria, polyuria. Serious adverse events reported from controlle erience (incidence <0.5 percent) were myocardial infarction, clinical trials and during marketing exp hypotension, syncope, angina pectoris, arrhythmia and anemia. Isolated cases of angioedema have been reported. Angioedema may be accompanied by breathing difficulty. Laboratory tests: For the following laboratory values statistically significant decreases were observed; bilirubin, red blood count hemoglobin, and urate. Statistically significant increases were found in erythrocyte sedimentation rate and thrombocyte count. In isolated cases, there were increased liver enzymes. None of these changes were considered to be of clinical significance.

DOSAGE AND ADMINISTRATION PLENDIL should be swallowed whole and not crushed or chewed. The usual recommended initial cose is 5 mg once daily (see DOSAGE AND ADMINISTRATION – Use in the Eiderty, and – Use in Patients with Inparied Liver Function). Depending on the patient's response, the dosage should be adjusted accordingly. Dose adjustment, if necessary, should be done at intervisit of not less than two weeks. The maintenance dosage range is 2.5 mg to 10 mg once daily. In chinical this, doses above 10 mg daily showed and increased blood pressure response but disproportionately higher incidence of peripheral edema and other vasodilatory adverse events. Modification of the recommended dosage is usually not required in patients with retail impairment. Use in the Eiderty. Patients over 65 years of age may develop elevated plasmic accontentations of feldopine. A starting dose no higher than 2.5 mg once daily is recommended. A dosage of 10 mg daily should not be exceeded (see PRECAUTIONS – Use in Patients). Use in Patients with impaired Liver Function Patients with impaired liver inclino may develop elevated plasmic concentrations of elevision. A starting dose no higher than 2.5 mg once daily is recommended. A dosage of 10 mg daily should not be exceeded (see PRECAUTIONS – Use in Patients with Impaired Liver Function).

AVAILABILITY PLENDIL tablets are extended release, film-coated tablets, containing felodipine in strengths of 2.5 mg, 5 mg and 10 mg.

PLENDIL 25 mg Tablet. A yellow, circular, biconvex film-coated tablet, engraved Å on one side and 25 on the other. PLENDIL 5 mg Tablet. A pick, circular, biconvex film-coated tablet, engraved Å on one side and 5 on the other. PLENDIL 10 mg Tablet: A red-brown, circular, biconvex film-coated tablet, engraved Å on one side and 10 on the other.

Each tablet strength is available in blister packages (30's) and in 10 x 10 unit dose blister packages NOTE: These extended release tablets must not be divided, crushed or chewed.

† Full Product Monograph available on request.

REFERENCES: 1. Hansson L, Zanchetti A, Carruthers SG et al. for the HOT Study Group. Effects of interstive blood pressure lovering and low-does aspirin in patients with hypertension, primicipal results of the hypertension Optimal Tratement (HOT) naromised trait. Lacest 1998;35:11755-22, 2. PLENDL* (felodipine) Product Monograph, Astra Pharma Inc. 3. Koolen JJ, Van Wezel HB, Pek J et al. Effects of intracronary felodipine versus nitedipine on left ventricular contractility and coronary sins bodio flow in stable anging pedors. The Mancinal Journal of Cardidopy October 1994;volume 747:30-32, 4. Little WG, Cheng C, Elvelin L et al. Vascular selective calcium entry blockers in the tratement of cardiovascular disorders. Focus on felodipine. Cardiovascular Drugs and Therapy 1995;557-583.



PLENDIL® (felodipine) is a registered trademark of the AstraZeneca group of companies. The AstraZeneca logo is a trademark of AstraZeneca PLC and is used under license by Astra Pharma Inc. and Zeneca Pharma Inc. Astra Pharma Inc., Mississauga, Ontario L4Y 1M4.